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PARTS LIST
QTYDESCRIPTIONPART NUMBERITEM

1Hull Painted L100H92111
2Side panel L100H92212
1Gearbox RC30 1:1.97M93443
1PTO guard L100/L125/L125RH92384
1Top mast L100/125/125RH92305
1DiscH92436
2Flap Side L100M92277
1Flap Centre L100M92268
2Flap retainer Side L100M92299
1Flat retainer Centre L100M922810
4Blade 8x90x325-32.5H146111
1Shackle 7/16'' 1.5tM062212
2Shackle 9mmM062013
2Chain 3.0t 9mm L100H923614
2Skid runner 8.0x60H922315
3LinchpinFLP1116
1Pin Top link Cat1H063117
2Pin Mount Cat1 1"UNFH064118
2Nut 1'' UNF GalvM3251519
2Washer Spring 1"M9260520
2Bolt M16x50 HT GalvM4165021
6Bush 16x25x13H7161322
10Washer M16x40x3.0M8160323
10Nut Nyloc M16M6161624
8Bolt M16x45 HT GalvM4164525
4RetainerH922426
8Nut M16 GalvM3161227
8Washer Spring M16 GalvM9160428
20Plough bolt M10x30 + Nut GalvM2103029
10Washer Spring M10 GalvM9100230
14Bolt M10x30 + Nut GalvM1103031
7Washer Flat M10M8100232
1PTO shaft B4-1.0m QRFB410SZ33
4Washer M8x20x3M857634
1Decal LocustM924835
1Hub nut RC30 SpecialM924736
1Split pin B5x60M141637
4Bolt M8x25 HT GalvM4082538
1Decal Safety LocustM925039
1Serial plate metal LocustM926440
1Decal PROUD TO BE SOUTH AFRICANM317541
1Decal Locust L100 SlasherM924942
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Locust L100 Slasher

       
       
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   


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PARTS LIST

QTYMATERIALDESCRIPTIONPART NUMBERITEM

1Steel, Mild, WeldedHull Painted L125H92611

1 Gearbox RC30 1:1.97M93442

1 Top mast L100/125/125RH92303

2Steel, Mild, WeldedSide Panel Complete 125H92694

1Steel, Mild, WeldedDiscH92775

4ROQ-TUFBlade 10x100x450-32.5H15076

4SteelBush 19x32x11H719117

4SteelBolt 3/4''UNCx2-1/2''M519578

4Steel, MildNut Nyloc 3/4'' UNCM619209

1Steel, MildSplit pin B5x60M141610

1SteelHub nut RC30 SpecialM924711

1 Chain 3.0t 9mm L125/125RH927612

2 Shackle 9mmM062013

1 Shackle 7/16'' 1.5tM062214

1GenericDecal LocustM924815

2Steel, Mild 8mmSkid runner 8.0x60H927116

1 PTO guard L100/L125/L125RH923817

1 PTO shaft B4-1.0m QRFB410SZ18

4 RetainerH922419

1RubberFlap Centre L125M927220

2RubberFlap Side L125M927321

1Steel, Mild 3mmFlap retainer Centre L125M927422

2Steel, Mild 3mmFlap retainer Side L125M927523

2BMS 35mmPin Mount Cat1 1"UNFH064124

2Steel, MildWasher Spring 1"M9260525

2Steel, MildNut 1'' UNF GalvM3251526

2Steel, MildBolt M16x50 HT GalvM4165027

2SteelBush 16x25x13H7161328

10Stainless SteelWasher M16x40x3.0M8160329

6Steel, MildNut Nyloc M16M6161630

4Steel, MildBolt M16x45 HT GalvM4164531

20Steel, MildPlough bolt M10x30 + Nut GalvM2103032

10Steel, MildWasher Spring M10 GalvM9100233

8SteelNut M16 GalvM3161234

8SteelWasher Spring M16 GalvM9160435

1BMS 35mmPin Top link Cat1H063136

3GenericLinchpinFLP1137

14Steel, MildBolt M10x30 + Nut GalvM1103038

7SteelWasher Flat M10M8100239

4Steel, Mild 3mmWasher M8x20x3M857640

4Stainless Steel, 440CBolt M8x25 HT GalvM4082541

1GenericDecal Safety LocustM925042

1SteelSerial plate metal LocustM926443

1GenericDecal Locust L125 SlasherM928144

1GenericDecal PROUD TO BE SOUTH AFRICANM317545
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Locust L125 Slasher
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       
       
       
       
       
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   


Locust L125 Slasher
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PARTS LIST

QTYMATERIALDESCRIPTIONPART NUMBERITEM

1Steel, Mild, WeldedHull Painted L150H93111

1 Top mast L150H93292

2Welded Aluminum-6061Side panel L150H93223

1 PTO guard L150/L180H93354

1 PTO shaft B6-1.2m F2FB612SFF5

4 RetainerH92246

1Steel, Mild, WeldedDiscH93387

4ROQ-TUFBlade 10x100x450-32.5H15078

4SteelBush 19x32x11H719119

4SteelBolt 3/4''UNCx2-1/2''M5195710

4Steel, MildNut Nyloc 3/4'' UNCM6192011

1GenericDecal LocustM924812

1RubberFlap Centre L150M932513

2RubberFlap Side L150M932614

1Steel, Mild 2mmFlap retainer Centre L150M932715

2Steel, Mild 2mmFlap retainer Side L150M932816

2Steel, Mild 8mmSkid runner 8.0x60H932417

2 Chain 3.0t 9mm L150H933318

2 Shackle 9mmM062019

1 Shackle 7/16'' 1.5tM062220

1SteelHub nut RC61 SpecialM934221

1Steel, MildSplit pin B5x60M141622

2SteelBush 16x25x13H7161323

2Steel, MildBolt M16x50 HT GalvM4165024

2Steel, MildNut Nyloc M16M6161625

10Stainless SteelWasher M16x40x3.0M8160326

3GenericLinchpinFLP1127

1BMS 35mmPin Top link Cat1H063128

1Steel, Mild 3mmBush Top link Cat1>Cat2FS35329

4Steel, MildBolt 3/4''UNFx2-1/2"M4196330

4Steel, MildNut Nyloc 3/4"UNFM6191931

8SteelNut M16 GalvM3161232

8SteelWasher Spring M16 GalvM9160433

20Steel, MildBolt M10x30 + Nut GalvM1103034

10SteelWasher Flat M10M8100235

4Steel, Mild 3mmWasher M8x20x3M857636

24Steel, MildPlough bolt M10x30 + Nut GalvM2103037

12Steel, MildWasher Spring M10 GalvM9100238

2BMS 35mmPin Mount Cat2 1"UNFH064239

2Steel, MildNut 1'' UNF GalvM3251540

2Steel, MildWasher Spring 1"M9260541

1 Gearbox RC61 1:1.93M934542

4Stainless Steel, 440CBolt M8x25 HT GalvM4082543

1GenericDecal Safety LocustM925044

1SteelSerial plate metal LocustM926445

1GenericDecal PROUD TO BE SOUTH AFRICANM317546

1GenericDecal Locust L150 SlasherM934347

42
4

3643

272829

2

23242526

27394041

17

3738

5

7

2221 10

8 9 10 11

3

6 26 32 33

14

16

13

34 35

15

18 19 20

31 30

1

Locust L150 Slasher
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Locust L150 Slasher
       

       
       
       
       
       
       
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   


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PARTS LIST

QTYMATERIALDESCRIPTIONPART NUMBERITEM

2Spring SteelBeam L180M94701

1Steel, Mild, WeldedAdaptor BeamH94662

2ROQ-TUFBlade 10x100x450-32.5H15073

6Steel, MildBolt 3/4''UNFx2-1/2"M419634

20Steel, MildBolt M10x30 + Nut GalvM110305

2Steel, MildBolt M16x45 HT GalvM416456

6Steel, MildBolt M16x50 HT GalvM416507

4Stainless Steel, 440CBolt M8x25 HT GalvM408258

2SteelBush 16x25x13H716139

2SteelBush 19x32x11H7191110

2 Chain 3.0t 9mm L180H948011

1RubberFlap Centre L180M947412

1Steel, Mild 2mmFlap retainer Centre L180M947213

2Steel, Mild 2mmFlap retainer Side L180M947314

2RubberFlap Side L180M947515

1 Gearbox RC61 1:1.93M934516

1SteelHub nut RC30 SpecialM924717

1Steel, Mild, WeldedHull Painted L180H945018

3GenericLinchpinFLP1119

18SteelNut M16 GalvM3161220

4Steel, MildNut Nyloc 3/4"UNFM6191921

2SteelNut Nyloc 3/4"UNC CSKM6192122

2Steel, MildNut Nyloc M16M6161623

1 PTO guard L150/L180H933524

1 PTO shaft B6-1.2m F2FB612SFF25

2BMS 40mmPin Bottom link Cat2H064326

1BMS 35mmPin Top link Cat2H063227

32Steel, MildPlough bolt M10x30 + Nut GalvM2103028

6 RetainerH922429

2 Shackle 7/16'' 1.5tM062230

1 Shackle 5/8" 2tM062531

2Welded Aluminum-6061Side panel L180H946332

4Spring SteelSkid runner 8.0x60H946533

2Spring SteelSpacer Skid runner 8.0x60H946434

1Steel, MildSplit pin B5x60M141635

1 Top mast L180H946936

4Steel, Mild 3mmWasher M8x20x3M857637

10SteelWasher Flat M10M8100238

14Stainless SteelWasher M16x40x3.0M8160339

16Steel, MildWasher Spring M10 GalvM9100240

12SteelWasher Spring M16 GalvM9160441

1SteelSerial plate metal LocustM926442

1GenericDecal Safety LocustM925043

1GenericDecal LocustM924844

1GenericDecal Locust L180 SlasherM949945

1GenericDecal PROUD TO BE SOUTH AFRICANM317546

24837 16

2719

36

397239

113031

2619

34

33

2840

25

12

3517

32

15

14

29 20 39 41

12

13

5 41

21 4

4 10 22

3

6 20

18

7 20

Locust L180 Slasher
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Locust L180 Slasher
       

       
       
       
       
       
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   


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PARTS LIST
QTYDESCRIPTIONPART NUMBERITEM

1Hull Painted L125RH92911
1Top mast L100/125/125RH92302
1Gearbox RC30 1:1.97M93443
1PTO guard L100/L125/L125RH92384
1PTO shaft B4-1.0m QRFB410SZ5
2Side panel L125RH93016
4RetainerH92247
4Bearing F25/40 (UCFL)M04608
4Grease nipple M6 90degM100699
2Roller L125RH930310
1DiscH927711
1Split pin B5x60M141612
1Hub nut RC30 SpecialM924713
4Blade 10x100x450-32.5H150714
4Bush 19x32x11H7191115
4Bolt 3/4''UNCx2-1/2''M5195716
4Nut Nyloc 3/4'' UNCM6192017
2Chain 3.0t 9mm L125/125RH927618
2Shackle 9mmM062019
1Shackle 7/16'' 1.5tM062220
1Pin Top link Cat1H063121
3LinchpinFLP1122
2Pin Mount Cat1 1"UNFH064123
2Nut 1'' UNF GalvM3251524
2Washer Spring 1"M9260525
2Bolt M16x50 HT GalvM4165026
2Bush 16x25x13H7161327
6Nut Nyloc M16M6161628
10Washer M16x40x3.0M8160329
8Nut M16 GalvM3161230
16Washer Spring M16 GalvM9160431
4Washer M8x20x3M857632
4Bolt M16x45 HT GalvM4164533
16Bolt M16x40 + Nut GalvM1164034
4Bolt M8x25 HT GalvM4082535
1Decal Locust L125R RollermowerM930836
1Decal LocustM924837
1Serial plate metal LocustM926438
1Decal Safety LocustM925039
1Decal PROUD TO BE SOUTH AFRICANM317540

2

2122

3235

4

26272829

22232425

89

3431

10

5

11

1213

14 15 16 17

6

7 29 30 31

3

28 33

1

18 19 20

Locust L125R Rollermower
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       
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   


Locust L125R Rollermower
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PARTS LIST

QTYMATERIALDESCRIPTIONPART NUMBERITEM

2SteelUniversal crossF6411

1Steel, CarbonOuter tube 54.5x4.0FB6032

1Steel, CarbonInner tube 45.0x4.0FB5043

1Cast IronQ/R yoke 1-3/8" z6FB605074

1Cast IronOuter tube yokeFB6065

1Cast IronInner tube yokeFB6076

1 Cover assembly CompleteFB612M7

1 Friction clutch 1-3/8" z6FB6FF28

PARTS LIST

QTYMATERIALDESCRIPTIONPART NUMBERITEM

2SteelUniversal crossF4411

1Steel, CarbonOuter tube 43.5x3.4FB3032

1Steel, CarbonInner tube 36.0x4.5FB4043

2 Q/R yoke 1-3/8" z6FB405074

1Cast IronOuter tube yokeFB4065

1Steel, CarbonInner tube yokeFB4076

1 Cover assembly CompleteFB412M7

7

6

1

4

3

8

1

5

2

9

9

3

2

7

1

4

5

1

4

6

PTO Shaft (B4 - 1.0m) Quick 
Release(#FB410SZ)

PARTS LIST

QTYMATERIALDESCRIPTIONPART NUMBERITEM

2SteelUniversal crossF6411

1Steel, CarbonOuter tube 54.5x4.0FB6032

1Steel, CarbonInner tube 45.0x4.0FB5043

1Cast IronQ/R yoke 1-3/8" z6FB605074

1Cast IronOuter tube yokeFB6065

1Cast IronInner tube yokeFB6076

1 Cover assembly CompleteFB612M7

1 Friction clutch 1-3/8" z6FB6FF28

PARTS LIST

QTYMATERIALDESCRIPTIONPART NUMBERITEM

2SteelUniversal crossF4411

1Steel, CarbonOuter tube 43.5x3.4FB3032

1Steel, CarbonInner tube 36.0x4.5FB4043

2 Q/R yoke 1-3/8" z6FB405074

1Cast IronOuter tube yokeFB4065

1Steel, CarbonInner tube yokeFB4076

1 Cover assembly CompleteFB412M7

7

6

1

4

3

8

1

5
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PTO Shaft (B6 - 1.2m) with Slip-Clutch 
(#FB612SFF)
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       
       
       
       
       
       
       
       

   
   

 

PTO Shaft (B4 - 1.0m) Quick 
Release(#FB410SZ)

PTO Shaft (B6 - 1.2m) with Slip-Clutch 
(#FB612SFF)

       
       
       
       
       
       
       
       

   
   

 


